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Band12-3MHz-16QAM-23025-1RB#0-PASS Band12-3MHz-16QAM-23025-1RB#14-PASS

Band12-3MHz-16QAM-23025-15RB#0-PASS Band12-3MHz-16QAM-23165-1RB#0-PASS

Band12-3MHz-16QAM-23165-1RB#14-PASS Band12-3MHz-16QAM-23165-15RB#0-PASS
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Band12-5MHz-QPSK-23035-1RB#0-PASS Band12-5MHz-QPSK-23035-1RB#24-PASS

Band12-5MHz-QPSK-23035-25RB#0-PASS Band12-5MHz-QPSK-23155-1RB#0-PASS

Band12-5MHz-QPSK-23155-1RB#24-PASS Band12-5MHz-QPSK-23155-25RB#0-PASS
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Band12-10MHz-QPSK-23060-1RB#0-PASS Band12-10MHz-QPSK-23060-1RB#49-PASS

Band12-10MHz-QPSK-23060-50RB#0-PASS Band12-10MHz-QPSK-23130-1RB#0-PASS

Band12-10MHz-QPSK-23130-1RB#49-PASS Band12-10MHz-QPSK-23130-50RB#0-PASS
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Appendix E: Conducted Spurious Emission

Test Result

Band Bandwidth Modulation Channel
RB

Configuration

Frequency

Range

Result

(dBm)
Verdict

Band12 1.4MHz QPSK 23017 1RB#0 30~1000 -42.67 PASS

Band12 1.4MHz QPSK 23017 1RB#0 1000~3000 -38.70 PASS

Band12 1.4MHz QPSK 23017 1RB#0 3000~10000 -40.80 PASS

Band12 1.4MHz QPSK 23095 1RB#0 30~1000 -55.47 PASS

Band12 1.4MHz QPSK 23095 1RB#0 1000~3000 -39.02 PASS

Band12 1.4MHz QPSK 23095 1RB#0 3000~10000 -40.91 PASS

Band12 1.4MHz QPSK 23173 1RB#0 30~1000 -51.25 PASS

Band12 1.4MHz QPSK 23173 1RB#0 1000~3000 -39.04 PASS

Band12 1.4MHz QPSK 23173 1RB#0 3000~10000 -41.31 PASS

Band12 1.4MHz 16QAM 23017 1RB#0 30~1000 -46.88 PASS

Band12 1.4MHz 16QAM 23017 1RB#0 1000~3000 -39.25 PASS

Band12 1.4MHz 16QAM 23017 1RB#0 3000~10000 -41.12 PASS

Band12 1.4MHz 16QAM 23095 1RB#0 30~1000 -54.94 PASS

Band12 1.4MHz 16QAM 23095 1RB#0 1000~3000 -38.66 PASS

Band12 1.4MHz 16QAM 23095 1RB#0 3000~10000 -40.63 PASS

Band12 1.4MHz 16QAM 23173 1RB#0 30~1000 -49.90 PASS

Band12 1.4MHz 16QAM 23173 1RB#0 1000~3000 -39.11 PASS

Band12 1.4MHz 16QAM 23173 1RB#0 3000~10000 -40.61 PASS

Band12 3MHz QPSK 23025 1RB#0 30~1000 -32.33 PASS

Band12 3MHz QPSK 23025 1RB#0 1000~3000 -39.32 PASS

Band12 3MHz QPSK 23025 1RB#0 3000~10000 -41.12 PASS

Band12 3MHz QPSK 23095 1RB#0 30~1000 -54.87 PASS

Band12 3MHz QPSK 23095 1RB#0 1000~3000 -39.91 PASS

Band12 3MHz QPSK 23095 1RB#0 3000~10000 -41.09 PASS

Band12 3MHz QPSK 23165 1RB#0 30~1000 -36.75 PASS

Band12 3MHz QPSK 23165 1RB#0 1000~3000 -39.10 PASS

Band12 3MHz QPSK 23165 1RB#0 3000~10000 -41.16 PASS

Band12 3MHz 16QAM 23025 1RB#0 30~1000 -40.68 PASS

Band12 3MHz 16QAM 23025 1RB#0 1000~3000 -39.25 PASS

Band12 3MHz 16QAM 23025 1RB#0 3000~10000 -40.89 PASS

Band12 3MHz 16QAM 23095 1RB#0 30~1000 -54.17 PASS

Band12 3MHz 16QAM 23095 1RB#0 1000~3000 -40.81 PASS

Band12 3MHz 16QAM 23095 1RB#0 3000~10000 -40.92 PASS

Band12 3MHz 16QAM 23165 1RB#0 30~1000 -40.11 PASS

Band12 3MHz 16QAM 23165 1RB#0 1000~3000 -40.61 PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-A5 Page 25 of 40

Band12 3MHz 16QAM 23165 1RB#0 3000~10000 -41.03 PASS

Band12 5MHz QPSK 23035 1RB#0 30~1000 -39.82 PASS

Band12 5MHz QPSK 23035 1RB#0 1000~3000 -40.01 PASS

Band12 5MHz QPSK 23035 1RB#0 3000~10000 -41.35 PASS

Band12 5MHz QPSK 23095 1RB#0 30~1000 -50.26 PASS

Band12 5MHz QPSK 23095 1RB#0 1000~3000 -40.19 PASS

Band12 5MHz QPSK 23095 1RB#0 3000~10000 -40.95 PASS

Band12 5MHz QPSK 23155 1RB#0 30~1000 -38.43 PASS

Band12 5MHz QPSK 23155 1RB#0 1000~3000 -40.18 PASS

Band12 5MHz QPSK 23155 1RB#0 3000~10000 -41.31 PASS

Band12 10MHz QPSK 23060 1RB#0 30~1000 -40.06 PASS

Band12 10MHz QPSK 23060 1RB#0 1000~3000 -39.54 PASS

Band12 10MHz QPSK 23060 1RB#0 3000~10000 -41.09 PASS

Band12 10MHz QPSK 23095 1RB#0 30~1000 -43.73 PASS

Band12 10MHz QPSK 23095 1RB#0 1000~3000 -39.27 PASS

Band12 10MHz QPSK 23095 1RB#0 3000~10000 -41.05 PASS

Band12 10MHz QPSK 23130 1RB#0 30~1000 -39.04 PASS

Band12 10MHz QPSK 23130 1RB#0 1000~3000 -38.69 PASS

Band12 10MHz QPSK 23130 1RB#0 3000~10000 -41.07 PASS
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Test Graphs

Band12-1.4MHz-QPSK-23017-1RB#0-30~1000-PASS Band12-1.4MHz-QPSK-23017-1RB#0-1000~3000-PASS

Band12-1.4MHz-QPSK-23017-1RB#0-3000~10000-PASS Band12-1.4MHz-QPSK-23095-1RB#0-30~1000-PASS

Band12-1.4MHz-QPSK-23095-1RB#0-1000~3000-PASS Band12-1.4MHz-QPSK-23095-1RB#0-3000~10000-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-A5 Page 27 of 40

Band12-1.4MHz-QPSK-23173-1RB#0-30~1000-PASS Band12-1.4MHz-QPSK-23173-1RB#0-1000~3000-PASS

Band12-1.4MHz-QPSK-23173-1RB#0-3000~10000-PASS Band12-1.4MHz-16QAM-23017-1RB#0-30~1000-PASS

Band12-1.4MHz-16QAM-23017-1RB#0-1000~3000-PASS Band12-1.4MHz-16QAM-23017-1RB#0-3000~10000-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-A5 Page 28 of 40

Band12-1.4MHz-16QAM-23095-1RB#0-30~1000-PASS Band12-1.4MHz-16QAM-23095-1RB#0-1000~3000-PASS

Band12-1.4MHz-16QAM-23095-1RB#0-3000~10000-PASS Band12-1.4MHz-16QAM-23173-1RB#0-30~1000-PASS

Band12-1.4MHz-16QAM-23173-1RB#0-1000~3000-PASS Band12-1.4MHz-16QAM-23173-1RB#0-3000~10000-PASS
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Band12-3MHz-QPSK-23025-1RB#0-30~1000-PASS Band12-3MHz-QPSK-23025-1RB#0-1000~3000-PASS

Band12-3MHz-QPSK-23025-1RB#0-3000~10000-PASS Band12-3MHz-QPSK-23095-1RB#0-30~1000-PASS

Band12-3MHz-QPSK-23095-1RB#0-1000~3000-PASS Band12-3MHz-QPSK-23095-1RB#0-3000~10000-PASS
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Band12-3MHz-QPSK-23165-1RB#0-30~1000-PASS Band12-3MHz-QPSK-23165-1RB#0-1000~3000-PASS

Band12-3MHz-QPSK-23165-1RB#0-3000~10000-PASS Band12-3MHz-16QAM-23025-1RB#0-30~1000-PASS

Band12-3MHz-16QAM-23025-1RB#0-1000~3000-PASS Band12-3MHz-16QAM-23025-1RB#0-3000~10000-PASS
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Band12-3MHz-16QAM-23095-1RB#0-30~1000-PASS Band12-3MHz-16QAM-23095-1RB#0-1000~3000-PASS

Band12-3MHz-16QAM-23095-1RB#0-3000~10000-PASS Band12-3MHz-16QAM-23165-1RB#0-30~1000-PASS

Band12-3MHz-16QAM-23165-1RB#0-1000~3000-PASS Band12-3MHz-16QAM-23165-1RB#0-3000~10000-PASS
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Band12-5MHz-QPSK-23035-1RB#0-30~1000-PASS Band12-5MHz-QPSK-23035-1RB#0-1000~3000-PASS

Band12-5MHz-QPSK-23035-1RB#0-3000~10000-PASS Band12-5MHz-QPSK-23095-1RB#0-30~1000-PASS

Band12-5MHz-QPSK-23095-1RB#0-1000~3000-PASS Band12-5MHz-QPSK-23095-1RB#0-3000~10000-PASS
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Band12-5MHz-QPSK-23155-1RB#0-30~1000-PASS Band12-5MHz-QPSK-23155-1RB#0-1000~3000-PASS

Band12-5MHz-QPSK-23155-1RB#0-3000~10000-PASS Band12-10MHz-QPSK-23060-1RB#0-30~1000-PASS

Band12-10MHz-QPSK-23060-1RB#0-1000~3000-PASS Band12-10MHz-QPSK-23060-1RB#0-3000~10000-PASS
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Band12-10MHz-QPSK-23095-1RB#0-30~1000-PASS Band12-10MHz-QPSK-23095-1RB#0-1000~3000-PASS

Band12-10MHz-QPSK-23095-1RB#0-3000~10000-PASS Band12-10MHz-QPSK-23130-1RB#0-30~1000-PASS

Band12-10MHz-QPSK-23130-1RB#0-1000~3000-PASS Band12-10MHz-QPSK-23130-1RB#0-3000~10000-PASS
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Appendix F: Frequency Stability

Test Result
Voltage

Band Bandwidt
h

Modulatio
n Channel RB

Configure
Voltage
[Vdc]

Temper
ature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band12 1.4MHz QPSK 23017 6RB#0 VN NT 2.61 0.003730 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 VL NT 2.92 0.004173 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 VH NT 3.10 0.004430 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 VN NT 1.54 0.002177 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 VL NT -1.20 -0.001696 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 VH NT 1.31 0.001852 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 VN NT 1.83 0.002558 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 VL NT 1.95 0.002726 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 VH NT -1.94 -0.002712 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 VN NT 2.48 0.003544 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 VL NT 2.71 0.003873 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 VH NT 1.68 0.002401 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 VN NT -1.73 -0.002445 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 VL NT 1.28 0.001809 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 VH NT 1.20 0.001696 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 VN NT -1.61 -0.002251 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 VL NT -1.83 -0.002558 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 VH NT -1.42 -0.001985 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 VN NT -2.14 -0.003055 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 VL NT -1.04 -0.001485 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 VH NT -1.35 -0.001927 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 VN NT -3.49 -0.004933 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 VL NT -2.57 -0.003633 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 VH NT -2.09 -0.002954 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 VN NT -2.23 -0.003121 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 VL NT -1.30 -0.001819 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 VH NT 3.89 0.005444 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 VN NT -0.80 -0.001140 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 VL NT 0.00 0.000000 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 VH NT -0.50 -0.000713 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 VN NT -0.20 -0.000283 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 VL NT -1.20 -0.001696 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 VH NT -0.70 -0.000989 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 VN NT 1.00 0.001402 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 VL NT -0.50 -0.000701 ±2.5 PASS
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Band12 5MHz QPSK 23155 25RB#0 VH NT -1.00 -0.001402 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 VN NT -1.63 -0.002315 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 VL NT -1.70 -0.002415 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 VH NT -2.05 -0.002912 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 VN NT 0.98 0.001385 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 VL NT 1.06 0.001498 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 VH NT -1.31 -0.001852 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 VN NT 2.05 0.002883 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 VL NT 1.59 0.002236 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 VH NT 1.80 0.002532 ±2.5 PASS
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Temperature

Band Bandwidt
h

Modulatio
n Channel RB

Configure
Voltage
[Vdc]

Temper
ature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band12 1.4MHz QPSK 23017 6RB#0 NV -30 2.58 0.003687 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 NV -20 2.86 0.004087 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 NV -10 4.36 0.006231 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 NV 0 2.77 0.003959 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 NV 10 2.96 0.004230 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 NV 20 4.00 0.005717 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 NV 30 3.07 0.004388 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 NV 40 1.82 0.002601 ±2.5 PASS

Band12 1.4MHz QPSK 23017 6RB#0 NV 50 -1.75 -0.002501 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 NV -30 1.21 0.001710 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 NV -20 -1.27 -0.001795 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 NV -10 -1.54 -0.002177 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 NV 0 -1.96 -0.002770 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 NV 10 -1.21 -0.001710 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 NV 20 -1.91 -0.002700 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 NV 30 -1.53 -0.002163 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 NV 40 -3.12 -0.004410 ±2.5 PASS

Band12 1.4MHz QPSK 23095 6RB#0 NV 50 -1.81 -0.002558 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 NV -30 1.63 0.002279 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 NV -20 1.57 0.002195 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 NV -10 1.95 0.002726 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 NV 0 1.60 0.002237 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 NV 10 1.46 0.002041 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 NV 20 2.16 0.003020 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 NV 30 1.23 0.001720 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 NV 40 2.45 0.003425 ±2.5 PASS

Band12 1.4MHz QPSK 23173 6RB#0 NV 50 1.75 0.002447 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 NV -30 1.96 0.002801 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 NV -20 1.79 0.002558 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 NV -10 2.35 0.003359 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 NV 0 2.40 0.003430 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 NV 10 1.98 0.002830 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 NV 20 2.47 0.003530 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 NV 30 2.62 0.003744 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 NV 40 2.05 0.002930 ±2.5 PASS

Band12 1.4MHz 16QAM 23017 6RB#0 NV 50 1.83 0.002615 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 NV -30 -1.45 -0.002049 ±2.5 PASS
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Band12 1.4MHz 16QAM 23095 6RB#0 NV -20 -1.03 -0.001456 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 NV -10 -1.54 -0.002177 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 NV 0 12.84 0.018148 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 NV 10 -1.46 -0.002064 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 NV 20 1.61 0.002276 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 NV 30 1.42 0.002007 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 NV 40 -0.89 -0.001258 ±2.5 PASS

Band12 1.4MHz 16QAM 23095 6RB#0 NV 50 -2.34 -0.003307 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 NV -30 1.30 0.001817 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 NV -20 2.15 0.003006 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 NV -10 -1.10 -0.001538 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 NV 0 -2.70 -0.003775 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 NV 10 -1.75 -0.002447 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 NV 20 -2.00 -0.002796 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 NV 30 1.74 0.002433 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 NV 40 2.34 0.003271 ±2.5 PASS

Band12 1.4MHz 16QAM 23173 6RB#0 NV 50 2.00 0.002796 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 NV -30 -1.59 -0.002270 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 NV -20 -0.90 -0.001285 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 NV -10 -2.38 -0.003398 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 NV 0 -1.72 -0.002455 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 NV 10 -1.66 -0.002370 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 NV 20 -1.93 -0.002755 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 NV 30 -2.57 -0.003669 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 NV 40 -1.82 -0.002598 ±2.5 PASS

Band12 3MHz QPSK 23025 15RB#0 NV 50 -2.28 -0.003255 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 NV -30 -2.79 -0.003943 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 NV -20 -2.20 -0.003110 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 NV -10 -1.93 -0.002728 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 NV 0 -1.92 -0.002714 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 NV 10 -1.59 -0.002247 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 NV 20 -1.38 -0.001951 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 NV 30 -2.65 -0.003746 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 NV 40 -2.32 -0.003279 ±2.5 PASS

Band12 3MHz QPSK 23095 15RB#0 NV 50 -12.62 -0.017837 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 NV -30 -2.67 -0.003737 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 NV -20 -1.68 -0.002351 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 NV -10 -1.64 -0.002295 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 NV 0 -2.50 -0.003499 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 NV 10 -1.78 -0.002491 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 NV 20 -1.83 -0.002561 ±2.5 PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-A5 Page 39 of 40

Band12 3MHz QPSK 23165 15RB#0 NV 30 -1.36 -0.001903 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 NV 40 -2.29 -0.003205 ±2.5 PASS

Band12 3MHz QPSK 23165 15RB#0 NV 50 -1.57 -0.002197 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 NV -30 0.00 0.000000 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 NV -20 0.30 0.000428 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 NV -10 -0.10 -0.000143 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 NV 0 -0.30 -0.000428 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 NV 10 -0.20 -0.000285 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 NV 20 0.00 0.000000 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 NV 30 0.20 0.000285 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 NV 40 -0.10 -0.000143 ±2.5 PASS

Band12 5MHz QPSK 23035 25RB#0 NV 50 0.30 0.000428 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 NV -30 -0.90 -0.001272 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 NV -20 -0.20 -0.000283 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 NV -10 0.10 0.000141 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 NV 0 -0.80 -0.001131 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 NV 10 -0.20 -0.000283 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 NV 20 -0.70 -0.000989 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 NV 30 -0.30 -0.000424 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 NV 40 -0.20 -0.000283 ±2.5 PASS

Band12 5MHz QPSK 23095 25RB#0 NV 50 0.10 0.000141 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 NV -30 -0.40 -0.000561 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 NV -20 -0.40 -0.000561 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 NV -10 -0.20 -0.000280 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 NV 0 -0.20 -0.000280 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 NV 10 -0.80 -0.001121 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 NV 20 -0.90 -0.001261 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 NV 30 -0.50 -0.000701 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 NV 40 -0.30 -0.000420 ±2.5 PASS

Band12 5MHz QPSK 23155 25RB#0 NV 50 -0.10 -0.000140 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 NV -30 1.63 0.002315 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 NV -20 -1.90 -0.002699 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 NV -10 -1.78 -0.002528 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 NV 0 -1.68 -0.002386 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 NV 10 1.62 0.002301 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 NV 20 1.33 0.001889 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 NV 30 -2.51 -0.003565 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 NV 40 -3.12 -0.004432 ±2.5 PASS

Band12 10MHz QPSK 23060 50RB#0 NV 50 -2.50 -0.003551 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 NV -30 -1.91 -0.002700 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 NV -20 -1.49 -0.002106 ±2.5 PASS
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Band12 10MHz QPSK 23095 50RB#0 NV -10 1.30 0.001837 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 NV 0 1.03 0.001456 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 NV 10 -1.42 -0.002007 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 NV 20 1.82 0.002572 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 NV 30 -1.66 -0.002346 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 NV 40 0.91 0.001286 ±2.5 PASS

Band12 10MHz QPSK 23095 50RB#0 NV 50 -2.90 -0.004099 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 NV -30 -1.29 -0.001814 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 NV -20 -2.23 -0.003136 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 NV -10 1.30 0.001828 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 NV 0 2.46 0.003460 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 NV 10 -1.82 -0.002560 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 NV 20 -2.69 -0.003783 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 NV 30 1.39 0.001955 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 NV 40 1.87 0.002630 ±2.5 PASS

Band12 10MHz QPSK 23130 50RB#0 NV 50 1.99 0.002799 ±2.5 PASS

-----------------------------------------------------END-----------------------------------------------------
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